



□□ & □□; □□

MOQ	3
包装	2500个/箱

品名	A4品名
規格	品名
単位	T / T30品名
数量	品名25-35
備考	品名 品名 品名20 GP品名18 品名40GP品名22



2000







TEST REPORT

No. : GZIN1603012602ML
Date : Apr 05, 2016
Page: 1 of 2

CUSTOMER NAME: HARBIN DONGXING ALUMINUM CO., LTD
ADDRESS: NO.1 TIANFU ROAD, XINHUA INDUSTRIAL AREA, PINGFANG
DISTRICT, HARBIN, CHINA 150066

The following sample(s) was/ were submitted and identified on behalf of the client as:

Sample Name : 5052 ALLOY IN 3MM THICKNESS

SGS Ref. No. : GZIN1603012563PC

Date of Receipt : Mar 30, 2016

Testing Start Date : Mar 30, 2016

Testing End Date : Apr 05, 2016

Test result(s) : For further details, please refer to the following page(s)

Signed for
SGS-CSTC Standards Technical
Services Co., Ltd. GZ Branch Testing
Center

Shining Chan
Authorized signatory

[illegible]

TEST REPORT

No. : GZIN1603012602ML
Date : Apr 05, 2016
Page: 2 of 2

Tensile Test:

Test Method: ASTM B209-14 & ASTM A370-15

Test method: ASTM B209-14 & ASTM A370-15					
Test item	Specimen type	Tensile strength, S _t (ksi)	Yield strength, YS(0.2% offset) (ksi)	Elongation after fracture, G=2in. (%)	Con.
ASTM B209-14 5052 H32 Req.	-	31.0-38.0 (0.114≤≤0.249)	≥23.0 (0.114≤≤0.249)	≥9 (0.114≤≤0.249)	-
Result	Rectangular v-notched	31.6	23.3	14	Pass

Note:1. t is sample thickness, in.

2. The results comply with the requirement of ASTM B209-14 type 5052 H32

Original Sample Photo:



***** End of report*****

[illegible]

Contact Us



Amber Zheng

- Position: Sales Manager
- Tel: 0086-0451-87105377 0086-13766825059
- Email: amber@aludongxing.com
- SKYPE: [amberamber796](#)
- Trademanager: [cnaludongxing](#)
- QQ: 2851851713